
10 - 2009
1002BA

CURVED PLANER

 

1 2 3

4 5

6
7 8

9 11 13 12

14
15

17

18

19

20

21

22

23

25

24

28

27
26

29

30 31

32 33

34
35

36

38
39

40

41

42

43
44

45

46

47

49

A04

50
51

52

53
54

55

56

57

58

59

60

61



Item No. Type Sub Part No. Description Qty Unit
1 911198-7 * PAN HEAD SCREW M4X70 1 PC.
2 911138-5 PAN HEAD SCREW M4X20 1 PC.
3 317099-1 * CHIP COVER 1 PC.
4 643650-4 BRUSH HOLDER CAP 6.5-13.5 2 PC.
5 2 194986-9 CARBON BRUSH CB-154 2PC/SET (W/ ORIGIN) 1 SET
6 924336-2 WING BOLT M6X25 2 PC.
7 942151-2 SPRING WASHER 6 2 PC.
8 941151-9 FLAT WASHER 6 2 PC.
9 953106-2 RIVET 0-5 4 PC.
10 858320-4 NAME PLATE F/1002BA 1 PC.
11 2 156659-2 MAIN FRAME (W/O CAUTION LABEL) 1 PC.
11 2 INC. 643653-8 BRUSH HOLDER 6.5-13.5 2 PC.
11 2 INC. 913206-0 SET SCREW M5X8 2 PC.
11 2 INC. INC. Item No. 42, 55
12 660023-6 CORD W/PLUG 2P-18-5.0M, SJ 1 PC.
13 682503-2 CORD GUARD 8-90 1 PC.
14 687002-9 STRAIN RELIEF 1 PC.
15 911133-5 PAN HEAD SCREW M4X18 2 PC.
17 411731-0 HANDLE COVER 1 PC.
18 911158-9 PAN HEAD SCREW M4X30 3 PC.
19 152363-1 BRACKET 1 PC.
19 INC. Item No. 40,49
20 911248-8 PAN HEAD SCREW M5X28 6 PC.
21 911156-3 PAN HEAD SCREW M4X30 2 PC.
22 225070-0 POLY V-BELT 6-272 1 PC.
23 222007-8 V-PULLEY 6-23L 1 PC.
24 911101-8 PAN HEAD SCREW M4X6 2 PC.
25 651152-6 SWITCH SGEL220RD-5 1 PC.
26 911116-5 PAN HEAD SCREW M4X12 1 PC.
27 341600-0 FAN GUIDE 1 PC.
28 256719-1 PIN 6 2 PC.
29 911246-2 PAN HEAD SCREW M5X28 2 PC.
30 315235-3 BASE 1 PC.
31 911226-8 PAN HEAD SCREW M5X18 2 PC.
32 222006-0 V-PULLEY 6-30 1 PC.
33 341599-9 BELT COVER 1 PC.
34 211068-3 BALL BEARING 6200LB 1 PC.
35 681623-9 INSULATION WASHER 1 PC.
36 513356-7 ARMATURE ASS'Y 115V 1 PC.
36 INC. Item No 34,35,38,39
38 253071-8 FLAT WASHER 12 1 PC.
39 211129-9 BALL BEARING 6201DDW 1 PC.
40 263005-3 RUBBER PIN 6 1 PC.
41 911290-9 PAN HEAD SCREW M5X65 2 PC.
42 263002-9 RUBBER PIN 4 1 PC.
43 523386-0 FIELD ASS'Y 115V 1 PC.
43 INC. 654020-2 RING TERMINAL 1 PC.
43 INC. 654502-4 CONNECTOR P-2 1 PC.
44 251609-3 HEX. FLANGE HEAD BOLT M6X17 8 PC.
45 1 345156-5 DRUM PLATE (2PCS/SET) 1 SET
45 2 344442-1 DRUM PLATE (2PCS/SET) 1 SET
45 3 187674-5 DRUM PLATE (2PCS/SET) 1 SET
46 251246-3 + PAN HEAD SCREW M4X5 4 PC.
47 341601-8 ADJUSTING PLATE 2 PC.
49 263005-3 RUBBER PIN 6 1 PC.
50 211107-9 BALL BEARING 6201ZZ 1 PC.

2 MODEL 1002BA (08/08/2017)



Item No. Type Sub Part No. Description Qty Unit
51 341602-6 WASHER 12 1 PC.
52 161076-3 DRUM 1 PC.
53 341389-0 WASHER 10 1 PC.
54 211067-5 BALL BEARING 6200ZZ 1 PC.
55 263002-9 RUBBER PIN 4 1 PC.
56 315234-5 FRONT BASE 1 PC.
57 423033-2 RUBBER PACKING 1 PC.
58 231291-4 COMPRESSION SPRING 21 1 PC.
59 154268-1 FRONT BOX 1 PC.
59 INC. 816046-4 SCALE PLATE 1 PC.
60 253004-3 FLAT WASHER 13 1 PC.
61 2 271249-1 KNOB 64 1 PC.
70 911228-4 PAN HEAD SCREW M5X18 2 PC.
71 411086-3 GAUGE PLATE 1 PC.
100 652014-1 P.H.SCREW M4X8 5 PC.
101 654002-4 SOLDERLESS EYE TERMINAL 1.25-M4 5 PC.

ACCESSORIES - Visit www.makita.ca for more accessories information -
A01 123055-9 SHARPENING HOLDER ASS'Y 1 PC.
A01 INC. 934301-3 WING NUT M6 2 PC.
A01 INC. 251920-3 CAP SQUARE NECK BOLT M6X30 2 PC.
A02 2 123010-1 BLADE GAUGE ASS'Y 1 PC.
A02 2 INC. Item No. 70, 71 1 PC.
A03 782209-3 SOCKET WRENCH 9 1 PC.
A04 793008-8 PLANER BLADE 110 1 SET

SERVICE CHANGES
1. Changes on Chip Cover
Item No. Description Type 1 Type 2
1 P.H.Screw 911178-3 911198-7
3 Chip Cover 411732-8 317099-1
Above parts are completely interchangeable as a set.

3 MODEL 1002BA (08/08/2017)


	1002BA - PAGE 1 
	PPL_1002BA
	1002BA


